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Maximum power spectral density

Test Result

TestMode Antenna | Freq(MHz) [ dBRr,r?/S:’%lﬂLz] [ dBrl;:gllez] Verdict
Ant0 2412 -5.80 <8.00 PASS

Ant2 2412 -6.08 <8.00 PASS

Ant0 2437 -5.74 <8.00 PASS

11G-SISO Ant2 2437 -4.54 <8.00 PASS
Ant0 2462 -5.63 <8.00 PASS

Ant2 2462 -6.19 <8.00 PASS

Ant0 2412 -1.86 <8.00 PASS

Ant2 2412 -1.66 <8.00 PASS

total 2412 1.25 <8.00 PASS

Ant0 2437 -3.94 <8.00 PASS

11B-CDD Ant2 2437 -3.90 <8.00 PASS
total 2437 -0.91 <8.00 PASS

Ant0 2462 -4.27 <8.00 PASS

Ant2 2462 -4.51 <8.00 PASS

total 2462 -1.38 <8.00 PASS

Ant0 2412 -5.25 <8.00 PASS

Ant2 2412 -4.88 <8.00 PASS

total 2412 -2.05 <8.00 PASS

Ant0 2437 -5.62 <8.00 PASS

HNZOMIMO ™ Ant2 2437 5.39 <8.00 PASS
total 2437 -2.49 <8.00 PASS

Ant0 2462 -5.19 <8.00 PASS

Ant2 2462 -5.44 <8.00 PASS

total 2462 -2.30 <8.00 PASS

Ant0 2422 -10.08 <8.00 PASS

Ant2 2422 -9.50 <8.00 PASS

total 2422 -6.77 <8.00 PASS

Ant0 2437 -9.80 <8.00 PASS

HNAOMIMO [ ant2 2437 9.58 <8.00 PASS
total 2437 -6.68 <8.00 PASS

Ant0 2452 -9.99 <8.00 PASS

Ant2 2452 -9.87 <8.00 PASS

total 2452 -6.92 <8.00 PASS

Ant0 2412 -6.19 <8.00 PASS

Ant2 2412 -5.79 <8.00 PASS

total 2412 -2.98 <8.00 PASS

Ant0 2437 -6.49 <8.00 PASS

118%3'\3”\/'0 Ant2 2437 -6.11 <8.00 PASS
total 2437 -3.29 <8.00 PASS

Ant0 2462 -5.54 <8.00 PASS

Ant2 2462 -6.38 <8.00 PASS

total 2462 -2.93 <8.00 PASS

Sporton International Inc. (ShenZhen) Page Number 1 A39 of 142

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZ1RPADG
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Ant0 2422 -10.47 <8.00 PASS
Ant2 2422 -9.43 <8.00 PASS
total 2422 -6.91 <8.00 PASS
Ant0 2437 -9.50 <8.00 PASS
1lBI_Eégl\SIMO Ant2 2437 -9.21 <8.00 PASS
total 2437 -6.34 <8.00 PASS
Ant0 2452 -9.51 <8.00 PASS
Ant2 2452 -9.07 <8.00 PASS
total 2452 -6.27 <8.00 PASS
Sporton International Inc. (ShenZhen) Page Number 1 A40 of 142
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Reference level measurement

Test Result
TestMode Antenna | Freq(MHZz) Max.Point[MHz] Result{[dBm/100KHZz]
Ant0 2412 2419.51 8.41
Ant2 2412 2419.51 8.66
Ant0 2437 244451 8.56
1G-SISO Ant2 2437 2444.49 8.44
Ant0 2462 2469.51 8.74
Ant2 2462 2455.73 8.29
Ant0 2412 241251 10.21
Ant2 2412 2412.50 10.34
Ant0 2437 2438.01 11.58
118-CDD Ant2 2437 2438.01 11.52
Ant0 2462 2462.51 10.69
Ant2 2462 2462.51 10.47
Ant0 2412 2419.49 7.90
Ant2 2412 2416.97 7.65
11N20MIMO Ant0 2437 244451 7.86
-CDD Ant2 2437 2430.73 6.81
Ant0 2462 2455.73 7.54
Ant2 2462 2467.01 7.98
Ant0 2422 2417.03 4.01
Ant2 2422 2436.98 3.92
11N40MIMO Ant0 2437 2454.54 4.34
-CDD Ant2 2437 2451.98 5.07
Ant0 2452 2464.49 4.08
Ant2 2452 2447.03 3.97
Ant0 2412 2419.49 8.51
Ant2 2412 2419.51 7.84
11BE20MIMO Ant0 2437 2430.76 8.33
-CDD Ant2 2437 2444.48 8.83
Ant0 2462 2469.51 8.63
Ant2 2462 2466.99 8.68
Ant0 2422 2405.75 3.90
Ant2 2422 2436.99 4.88
11BE4OMIMO Ant0 2437 2454.48 3.94
-CDD Ant2 2437 2432.01 452
Ant0 2452 2469.52 4.27
Ant2 2452 2436.98 3.79
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TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZ1RPADG



samranas. FCC RF Test Report Report No. : FR480902C

Test Graphs

11G_Ant0_2412

Spectrum I:l%_:l

Ref Level 30.00 dem Offset 12,12 d8 & RBW 100 kHz

= Att 30 dB SWT 38 ps @ VBW 300 kHz Mode aAuto FFT
Count 100/100
@ 1Pk View
mM1[1] 8.41 dBm
2.4195110 GHz|
20 dBm

10 dBm 11

j} S S P Mwwwm,\\t
o \

MN “‘\HM

-50 dBm
-60 dBm
CF 2.412 GHz 691 pts Span 24.48 MHz
.
T
[ i ] [TTERRRR™
Date: 17.AUG.2024 02:54:46

11G_Ant2_2412

Spectrum | u%ll
Ref Level 30.00 dem Offset 12.22 dB @ RBW 100 kHz

o Att 30 de SWT 38 ps @ VBW 300 kHz Mode Auto FFT
Count 100/100

@ 1Pk View

M1[1] 8.66 dBm

2.4195110 GHz
20 dBm
11

10 dBm

f,m oty WMWMM%
o] \

wa o

0 dBm
-50 dBm
-60 dBm
CF 2.412 GHz 691 pts Span 24.48 MHz
( 1 ] )

Date: 17.AUG.2024 03:27:22

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG

Page Number . A60 of 142



saroniis. FCC RF Test Report

Report No. : FR480902C

11G_Ant0_2437

Spectrum

(=)

Ref Level 30.00 dBm Offset 12,06 dB & RBW 100 kHz
o Att 30dB SWT 38 ps @ VBW 300 kHz Mode Auto FFT
Count 100/100

(@ 1Pk view

M1[1]

20 dBm

8.56 dBm
2.4445110 GHz

10 dBm

M1

olarat s, | mbuafosbasfodanding

0 dBm /}
-10 dBm it

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 2.437 GHz 691 pts

Span 24.48 MHz

1 )

Date: 17.AUG.2024 03:03:16

11G_Ant2_2437

Spectrum |

(=)

Ref Level 30.00 dBm Offset 12,17 dB @ RBW 100 kHz
o Att 30dB SWT 37.9 ps @ VBW 300 kHz Mode Auto FFT
Count 100/100

(@ 1Pk view

M1[1]

20 dBm

8.44 dBm
2.4444930 GHz

10 dBm

AT STV oo v

0 dBm ﬂj
-10 dBm fy

A
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 2.437 GHz 691 pts Span 24.54 MHz
i ] | CEREEEE )]
Date: 17.AUG.2024 03:29:44
Sporton International Inc. (ShenZhen) Page Number : A6l of 142

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZ1RPADG



samranas. FCC RF Test Report Report No. : FR480902C

11G_Ant0_2462

Spectrum | |:%l|

Ref Level 30.00 dBm  Offset 11.97 dB @ RBW 100 kHz

> Att a0de  SWT  37.0 us @ VBW 300 kHz Mode Auto FFT
Count 100/100
(@ 1Pk view
M1[1] 8.74 dBm|
2.4695130 GHz|
20 dBm
M1
10 dBm

RSP SN ST O BULDYA PN

0 dBm /J L\\
-10 dBm fo

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 2.462 GHz 691 pts Span 24.72 MHz
H . B —

Date: 17.AUG.2024 03:07:10

11G_Ant2_2462

Spectrum | |:%l|

Ref Level 30.00 dBm Offset 12.07 dB @ RBW 100 kHz

> Att a0de  SWT 38 ps @ VBW 300 kHz  Mode Auto FFT
Count 100/100
(@ 1Pk view
M1[1] .29 dBm|
2.4557290 GHz|
20 dBm

-IU:; 1 /} \/LL

- u
evn

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 2.462 GHz 691 pts Span 24.48 MHz J

i ] )

Date: 17.AUG.2024 03:323:00

Sporton International Inc. (ShenZhen) Page Number 1 AB2 of 142
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG



SPORTON LAB.

FCC RF Test Report

Report No. : FR480902C

11B-CDD_Ant0_2412

Spectrum

(=)

Ref Level 30.00 dBm Offset 12,12 dB @ RBW 100 kHz

> Att a0de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
Count 100/100
(@ 1Pk view
M1[1] 10.21 dBm|
2.4125120 GHz|
20 dBm
M1
10 dBm

0 dBm f—ﬂ“ﬁw‘d

Mww\\ /fwmw%%

-10 dBm

[~

-20 dém

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 2.412 GHz 691 pts Span 13.62 MHz
i ) | EEREEEE N
Date: 17.AUG.2024 03:40:18
11B-CDD_Ant2_2412
Spectrum | |:%l|
Ref Level 30.00 dém  Offset 12,22 dB & RBW 100 kHz
e Att 30dB SWT 18.9 ps & VBW 300 kHz Mode Auto FFT
Count 100/100
(@ 1Pk View
M1[1] 10.34 dBm
2.4124950 GHz
20 dém
M1
10 dem LA AL r%w
0 dBm

T

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 2.412 GHz 691 pts

Span 13.68 MHz

1 )

Date: 17.AUG.2024 03:45:03

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG

Page Number : A63 of 142



samranas. FCC RF Test Report Report No. : FR480902C

11B-CDD_Ant0_2437

Spectrum | |:%l|

Ref Level 30.00 dBm Offset 12,06 dB & RBW 100 kHz

e Att 30dB SWT 19 pys & VBW 300 kHz Mode Auto FFT
Count 100/100

(@ 1Pk view

M1[1] 11.58 dBm

2.4380050 GHz
20 dBm

M
10 dBm

WMM W\L\,\_J‘W\\ /W Fonl T ] MMM

-10 dBm

-20 dém

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 2.437 GHz 691 pts Span 10.68 MHz

i ] W we

Date: 17.AUG.2024 03:48:14

11B-CDD_Ant2_2437

Spectrum | |:%l|

Ref Level 30.00 dBm Offset 12,17 dB @ RBW 100 kHz

e Att 30dB SWT 19 pys & VBW 300 kHz Mode Auto FFT
Count 100/100

(@ 1Pk view

M1[1] 11.52 dBm

2.4380050 GHz
20 dBm

M
10 dBm

P it AN P i et =Y PO

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 2.437 GHz 691 pts

Span 10.68 MHz
)i ) QERRRRRED W

Date: 17.AUG.2024 03:50:20

Sporton International Inc. (ShenZhen) Page Number 1 A64 of 142
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG



samranas. FCC RF Test Report Report No. : FR480902C

11B-CDD_Ant0_2462

Spectrum | |:%l|

Ref Level 30.00 dBm Offset 11,97 dB @ RBW 100 kHz

> Att a0de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
Count 100/100

(@ 1Pk view

M1[1] 10.69 dBm
2.4625100 GHz
20 dBm

M1
10 dBm

OO P i i N i i i o= PO

-10 dBm

-20 dém

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 2.462 GHz 691 pts Span 10.68 MHz

Date: 17.AUG.2024 03:54:24

11B-CDD_Ant2_2462

Spectrum | |:%l|

Ref Level 30.00 dBm Offset 12,07 dB @ RBW 100 kHz

> Att a0de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
Count 100/100

(@ 1Pk view

M1[1] 10.47 dBm
2.4625100 GHz
20 dBm

M1
10 dem X

P s s Pl ki £ PO

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 2.462 GHz 601 pts Span 10.68 MHz

Date: 17.AUG.2024 03:58:34

Sporton International Inc. (ShenZhen) Page Number . AB5 of 142
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG



SPORTON LAB.

FCC RF Test Report

Report No. : FR480902C

11N20MIMO_Ant0_2412

Spectrum

(=)

Offset 12,12 dB @ RBW 100 kHz
SWT 38 ps @ VBW 300 kHz

Ref Level 30,00 dém
o Att 30 dB
Count 100/100

Mode Auto FFT

(@ 1Pk view

7.90 dBm
2.4194880 GHz

M1[1]

20 dBm

P11

10 dBm

.

0 dBm {
-10 dBm

-20 dém

\/\M AR

-40 dBm

-50 dBm

-60 dBm

CF 2.412 GHz 691 pts

Span 26.4 MHz
———

1

] SRR e

Date: 17.AUG.2024 04:08:48

11IN20MIMO_Ant2_2412

Spectrum |

(=)

Ref Level 30.00 dBm Offset 12,22 dB @ RBW 100 kHz

o ALt a0de  SWT 38 ps @ VBW 300 kHz  Mode Auto FFT
Count 100/100
(@ 1Pk view
M1[1] 7.65 dBm|
2.4169670 GHz|
20 dBm
10 dBm L

WWM

0 dBm J
-10 dBm

-20 dBm

-30 dBm
W

My

-50 dBm

-60 dBm

CF 2.412 GHz 691 pts

Span 26.4 MHz

1

) QERRRRRED W

Date: 17.AUG.2024 04:11:38

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG

Page Number . A66 of 142



SPORTON LAB.

FCC RF Test Report

Report No. : FR480902C

11N20MIMO_Ant0_2437

(=)

Spectrum
Ref Level 30.00 dém  Offset 12,06 dB & RBW 100 kHz
e Att 30dB SWT 37.9 ps @ VBW 300 kHz Mode aAuto FFT
Count 100/100
(@ 1Pk View
M1[1] 7.86 dBm
2.4445130 GHz
20 dém
10 dem %Mi
o dom ‘f,wl Wfﬂhp.l rmnnmn \w
-10 dBm a

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 2.437 GHz 691 pts

Span 26.76 MHz

1 )

04:24:18

Date: 17.AUG.2024

11IN20MIMO_Ant2_2437

Spectrum |

(=)

Offset 12,17 dB @ RBW 100 kHz
38 ps @ VBW 300 kHz

Ref Level 30,00 dém
o Att 30dB SWT
Count 100/100

Mode Auto FFT

(@ 1Pk view

M1[1]

6.81 dBm
2.4307340 GHz

20 dBm

10 dBm kel

0 dBm fj
-10 dBm -

-20d NWWN

-40 dBm

-50 dBm

-60 dBm

CF 2.437 GHz 691 pts

1 )

04:26:14

Date: 17.AUG.2024

Span 26.4 MHz

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG

Page Number

. A67 of 142



SPORTON LAB.

FCC RF Test Report

Report No. : FR480902C

11N20MIMO_Ant0_2462

Spectrum

(=)

Offset 11,97 dB @ RBW 100 kHz
SWT 38 ps @ VBW 300 kHz

Ref Level 30,00 dém
o Att 30 dB
Count 100/100

Mode Auto FFT

(@ 1Pk view

M1[1]

7.94 dBm
2.4557340 GHz

20 dBm

1

10 dBm

Aol

0 dBm

-10 dBm

-20 dgy

230 dBm

-40 dBm

-50 dBm

-60 dBm

CF 2.462 GHz 691 pts

Span 26.4 MHz

1

17.A0G.2024

Date: 04:29:34

11IN20MIMO_Ant2_2462

Spectrum |

(=)

Offset 12,07 dB @ RBW 100 kHz
SWT 38 ps @ VBW 300 kHz

Ref Level 30,00 dém
o Att 30 dB
Count 100/100

Mode Auto FFT

(@ 1Pk view

M1[1]

7.98 dBm
2.4670050 GHz

20 dBm

1

10 dBm

shadpuond]

0 dBm

-10 dBm

-20 dB|

=30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 2.462 GHz 691 pts

Span 26.4 MHz

1

17.A0G.2024

Date: 04:22:20

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG

Page Number . A68 of 142



samranas. FCC RF Test Report Report No. : FR480902C

11N4OMIMO_Ant0_2422

Spectrum | |:%l|

Ref Level 30.00 dBm Offset 12,06 dB & RBW 100 kHz

o Att 30cE SWT  75.8ps @ VBW 300 kHz  Mode Auto FFT
Count 100/100
[@ 1Pk view
M1[1] 4.01 dBbm
2.4170330 GHz
20 dBm
10 dBm
11
o derm dde it gl PR T 1 A TP OO SO W

ﬁ/\w Vo AT L aat g AA'\\ ff'uu r o
-10 dBm

-20 dBm
e / ki

-40 dBm

-50 dBm

-60 dBm

CF 2.422 GHz 691 pts Span 54.48 MHz
H . B

Date: 17.AUG.2024 04:29:41

11IN4OMIMO_Ant2_2422

Spectrum | |:%l|

Ref Level 30.00 dBm Offset 12,17 dB @ RBW 100 kHz

o Att 30dB SWT 75.8 s @ VBW 300 kHz Mode Auto FFT
Count 100/100
(@ 1Pk view
M1[1] 3.92 dBm
2.4369800 GHz
20 dBm
10 dBm
M1
LI T PR Y Y TR | PRI tpatd gotdancatolol upn e, an ul

0 dBm et .. b o e

o Bl W
-20 dBm /J K
-30 deém f \

ke 4 ol

-50 dBm

-60 dBm

CF 2.422 GHz 691 pts Span 54.48 MHz
B

i ] T

Date: 17.AUG.2024 04:42:28

Sporton International Inc. (ShenZhen) Page Number . AB9 of 142
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG



SPORTON LAB.

FCC RF Test Report

Report No. : FR480902C

11N4OMIMO_Ant0_2437

Spectrum

(=)

Ref Level 30,00 dém
o Att 30 dB
Count 100/100

SWT

Offset 12,06 dB & RBW 100 kHz

75.8 ps @ VBW 300 kHz Mode Auto FFT

(@ 1Pk view

20 dBm

M1[1]

4.34 dBm
2.4545420 GHz

10 dBm

N |4
-

PN |
. .

/ln..?\n.ﬂlJ

0 dBm {ulm i “wu* ke

A 4
LAt B Ll o

A M -H

-40 dBm

e

-50 dBm

-60 dBm

CF 2.437 GHz

691 pts

Span 54.6 MHz

1

Date: 17.AUG.2024 04:46:22

11IN4OMIMO_Ant2_2437

Spectrum |

(=)

Ref Level 30,00 dém
o Att 30 dB
Count 100/100

SWT

Offset 12,17 dB @ RBW 100 kHz

75.8 ps @ VBW 300 kHz Mode Auto FFT

(@ 1Pk view

20 dBm

M1[1]

5.07 dBm
2.4519800 GHz

10 dBm

0 dBm

[TRTRTNI DU 1 | ST
L Lk

M1
Ay | wh_n.] \J .Aﬁ.

-10 dBm

ot
T o

-20 dBm

-30 d”'ﬁNJ‘H
el

-40 dBm

T,

-50 dBm

-60 dBm

CF 2.437 GHz

691 pts

Span 54.48 MHz

1

Date: 17.AUG.2024 04:49:52

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG

Page Number : A70 of 142



SPORTON LAB.

FCC RF Test Report

Report No. : FR480902C

11N4OMIMO_Ant0_2452

Spectrum

(=)

Offset 11,97 dB @ RBW 100 kHz
SWT 75.8 ps @ VBW 300 kHz

Ref Level 30,00 dém
o Att 30 dB
Count 100/100

Mode Auto FFT

(@ 1Pk view

20 dBm

M1[1]

4.08 dBm
2.4644850 GHz

10 dBm

N PR

M1

0 dBm

st

Lokt
NS

-10 dBm

-20 dém

U;WM
-40 dBm

-50 dBm

-60 dBm

CF 2.452 GHz 691 pts

Span 54.6 MHz

1

Date: 17.AUG.2024 04:52:53

11IN4OMIMO_Ant2_2452

Spectrum |

(=)

Offset 12,07 dB @ RBW 100 kHz
SWT 75.8 ps @ VBW 300 kHz

Ref Level 30,00 dém
o Att 30 dB
Count 100/100

Mode Auto FFT

(@ 1Pk view

20 dBm

M1[1]

3.97 dBm
2.4470330 GHz

10 dBm

11
L L bl L

=

l IPNTIW
U

Aol anesdsd
A

" P
LLdy P o Lk e

0 dBm f«ﬁu
-10 dBm

"

-50 dBm

-60 dBm

CF 2.452 GHz 691 pts

Span 54.48 MHz

1

Date: 17.AUG.2024 04:56:21

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG

Page Number

. A71 of 142



saroniis. FCC RF Test Report

Report No. : FR480902C

11BE20MIMO_Ant0_2412

Spectrum

(=)

Ref Level 30.00 dBm Offset 12,12 dB @ RBW 100 kHz
e Att 30dB SWT 38 ps @ VBW 300 kHz
Count 100/100

Mode Auto FFT

(@ 1Pk view

20 dBm

M1[1]

8.51 dBm
2.4194910 GHz

M1

10 dBm

/MMMMM WM

0 dBm /

-10 dBm /
-20 dém

-30 dBm /

-50 dBm

-60 dBm

CF 2.412 GHz 691 pts

1

Date: 17.AUG.2024 05:00:31

Span 28.44 MHz

11BE20MIMO_Ant2_2412

Spectrum |

(=)

Ref Level 30.00 dBm Offset 12,22 dB @ RBW 100 kHz
e Att 30dB SWT 37.9 ps @ VBW 300 kHz
Count 100/100

Mode Auto FFT

(@ 1Pk view

M1[1]

7.84 dBm
2.4195070 GHz

20 dBm

M1

10 dBm

0 dBm
-10 dem // \\
-20 dem
= ]
-30 dBm MRUMM
-40 dém
-50 dBm
-60 dBm
CF 2.412 GHz 691 pts Span 28.5 MHz
I ] T )
Date: 17.AUG.2024 05:03:53
Sporton International Inc. (ShenZhen) Page Number . A72 of 142

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZ1RPADG



SPORTON LAB.

FCC RF Test Report

Report No. : FR480902C

11BE20MIMO_Ant0_2437

Spectrum

(=)

Ref Level 30,00 dém
o Att 30 dB
Count 100/100

SWT

Offset 12,06 dB & RBW 100 kHz

37.9 ps @ VBW 300 kHz Mode Auto FFT

(@ 1Pk view

20 dBm

M1[1] 8.33 dBm

2.4307590 GHz

M1

10 dBm

0 dBm

-10 dBm

-40 dBm

-50 dBm

-60 dBm

CF 2.437 GHz

691 pts Span 28.56 MHz

1

] SRR e

Date: 17.AUG.2024 05:06:20

11BE20MIMO_Ant2_2437

Spectrum |

(=)

Ref Level 30,00 dém
o Att 30 dB
Count 100/100

SWT

Offset 12,17 dB @ RBW 100 kHz

37.9 ps @ VBW 300 kHz Mode Auto FFT

(@ 1Pk view

8.83 dBm
2.4444810 GHz

M1[1]

20 dBm

M1

10 dBm

0 dBm

-10 dBm

/-zz:ﬁmv/
dem

-40 dBm

-50 dBm

-60 dBm

CF 2.437 GHz

691 pts Span 28.56 MHz

1

] T ™)

Date: 17.AUG.2024 05:08:29

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG

Page Number . A73 of 142



SPORTON LAB.

FCC RF Test Report

Report No. : FR480902C

11BE20MIMO_Ant0_2462

Spectrum

(=)

Ref Level 30.00 dBm  Offset 11.97 dB @ RBW 100 kHz
e Att 30dB SWT 37.9 ps @ VBW 300 kHz
Count 100/100

Mode Auto FFT

(@ 1Pk view

M1[1]

8.63 dBm
2.4695070 GHz

20 dBm

M1

10 dBm

(FMMMM MM

0 dBm j
-10 dBm

-20 dém fJ“J

Ny

-30 gbm

-40 dBm

-50 dBm

-60 dBm

CF 2.462 GHz 691 pts

Span 28.5 MHz

1 )

Date: 17.AUG.2024 05:12:24

11BE20MIMO_Ant2_2462

Spectrum |

(=)

Ref Level 30.00 dBm Offset 12.07 dB @ RBW 100 kHz
e Att 30dB SWT 37.9 ps @ VBW 300 kHz
Count 100/100

Mode Auto FFT

(@ 1Pk view

M1[1]

8.68 dBm
2.4669910 GHz

20 dBm

M1

10 dBm

T B VS FUSTN T WY AT YO

0 dBm )
-10 dBm i

fiK

-50 dBm

-60 dBm

CF 2.462 GHz 691 pts

Span 28.5 MHz
——

1 )

Date: 17.AUG.2024 05:14:34

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG

Page Number

. A74 of 142



SPORTON LAB.

FCC RF Test Report

Report No. : FR480902C

11BE40MIMO_Ant0_2422

Spectrum

(=)

Offset 12,06 dB & RBW 100 kHz
SWT 75.8 ps @ VBW 300 kHz

Ref Level 30,00 dém
o Att 30 dB
Count 100/100

Mode Auto FFT

(@ 1Pk view

M1[1]

3.90 dBm
2.4057450 GHz

20 dBm

10 dBm :

bggha b,

i

M1
NS NN

F .

0 dBm

b A

s, lulg b

-10 dBm

-20 dém

-30 dBm

.

-50 dBm

-60 dBm

CF 2.422 GHz 691 pts

Span 57.6 MHz
—————

1

Date: 17.AUG.2024 05:32:50

11BE4AOMIMO_Ant2_2422

Spectrum |

(=)

Offset 12,17 dB @ RBW 100 kHz
SWT 75.8 ps @ VBW 300 kHz

Ref Level 30,00 dém
o Att 30 dB
Count 100/100

Mode Auto FFT

(@ 1Pk view

M1[1]

4.88 dBm
2.4369930 GHz

20 dBm

10 dBm

g rshaplanad "

A abie LDy,

sallenspin n

M1

rtﬂ" HL )
T

0 dBm {
-10 dBm

-20 dBm

-40 dBm

z;

-50 dBm

-60 dBm

CF 2.422 GHz 691 pts

Span 57.24 MHz

1

Date: 17.AUG.2024 05:35:08

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG

Page Number . A75 of 142





